Report No.: FR690419AB

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 149,
Test Engineer Roki Liu Configurations
157, 165/ Chain 9
Channel 149
13[!"”' {dBu\m) Date: 2015.09.02 Time: 22:37:48
120
5
100 4

F %’W FCC (LASS.B RM B4
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r // |
60 " {
_—....__—-.-—-—""‘""'_'_"_.-
40
20
5695 5710, 5720. 5730, 5740. 5750, 5760, 5770, 5780, 5795

Frequency (MHz)

Lindt Over Read Cableantenna Preamp A/Pos T/Pos

Freq Level Lime Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBut/m dBul/m dB dBut di  dB/m de cm deg
1 5714.18 65.81 7F4.00 -8.19 57.69 G.83 34.4r 33.13 109 4 Peak WERTICAL
2 5715.00 51.68 54.00 -1.32 44.56 G.83 34.42 353.13 109 4 Average WERTICAL
3 57:4.13 78.01 78.20 -0.19 89.58 6.83 34.43 33,13 ] 4 Peak WERTICAL
L) 5739.65 97.86 §9. 70 G.EBE 34,44 33,14 160 4 Average VERTICAL
5 S741.38 107.87 99.71 G.BG 34,44 33,14 100 4 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5745 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 157

130 Lewvel (dBulm) Date: 2015.00-02 Time: 22:44:56

120

100 - =

80 3
60— /

40

55-B PH B4
TI*TIU_

S8 AVEl

20

0

5GE5 5710, 730, L7540, 5TTO. 5700, 5810, 5830, 5850, RETO. 5885
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A4/Pas  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv/m dBub'/m dg dBuy dé  dB/m dB cm deg
1 5714.42 &7.40 74.80 -G6.60 59,18 6.83 34.42 33.13 lal 360 Peak WERTICAL
2 5715.@9 52,15 54.00 -1.85 44,03 6,83 34.42 33.13 lal 360 Average WERTICAL
3 57i5.08 75.89 T8.20 -2.31 &7.76 6.83 34.43 33.13 1ol 350 Peak WERTICAL
4 5781.82 1121.7@ 1ad, 49 6.90 34.47 33.16 lal 360 Peak WERTICAL
5 5790, 21 101.61 93.39 6.99 34.48 33.16 1a1 350 Lverage WERTICAL
& 5854.05 &4.37 7TH.20 -13.83 56.07 6.9 34,52 33.17 lal 360 Peak WERTICAL
7 SEGD. 0 49.55 H4.00 -4.45 41.24 6.97 34.52 33.18 lal 360 Lverage WERTICAL
4 5863.1% &2.89 74.00 -11.11 54.58 6.97 34.52 33.1% lal 360 Peak WERTICAL

ltem 4, 5 are the fundamental frequency at 5785 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 165

1meel {dBuVim) Date: 2015-09.02 Time: 225715

120

100 =

S e CLASSB PKBA
‘H\ ﬁ—" I

&0 FCELASSB AVES
— \“'““-- ——]
40
20
5775 5800, 5820, 5840, 5860, 5878
Frequency {MHz)
Lindt Over Read C(ableantenna Preamp A/Pos T/Pos
Fireqp Level Lime Limdt Level Lass Factor Factor Pesinaitk Pol/Phaze
MHz dBuv/m dBu'/m dB  dBuy dé  dB/m dB cm deg
1 5819,.50 99,55 a1.29 5,92 34,50 33.16 1oy 2 Average WVERTICAL
2 5821.82 109,99 1@1. 73 6.92 34.%0 33.16 1o 2 Peak WERTICAL
(3  S850.00 78.18 75.20 -0.02 69.59 6.95 34.51 33.17 109 2 Peak VERTICAL|
&4 CEc0.08 51.42 54.00 -2.58 43.11 6.97 34.5r 33.18 108 2 Average VERTICAL
5 SE62.60 66.16 74.00 =-7.84 57.85 6.97 34.5r 33.18 1o 2 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5825 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR690419AB

Temperature 26°C Humidity 57%
_ - - IEEE 802.11ac MCSO0/Nss1 VHT40 CH 38, 46 /
Test Engineer Roki Liu Configurations ]
Chain 9
Channel 38
13“Lmrt‘-zl {dBuNVn) Date: 2015-09-02 Time: 23:15:06
120
4
100 .
3
80 | FCT 'I',LASS-B'_
7 ,I’J 'l\"\ LT 2
60 1I _/ \ FOC CLASS.H AV
L LRl
40
20
E'S[lﬂl] 5120, 5140, 51610, 5180, 5200, 5220, 5240, 5260, 5290
Frequency (MHz)
Lindit Qver Read Cableintenna Preamp L&/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dié  dBulv dB  dé/m dB chi deg
1 5150.00 53.76 54.00 -0.24 46.86 G.21 33.74 33.05 109 18 Average WERTICAL
2 5150.00 66.66 74.00 -7.34 59.76 G6.21 33.74 33.05 100 18 Peak WERTICAL
3 5198.68 9l1.61 B4.57 G.27 33.8B! 33.05 109 18 Average WERTICAL
e} 5206.50 191.63 . __ __ ___ 94.59 G.27 33.82 33.05 104 18 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5190 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 46

130 Level (dBuVin) Date: 2015-09-02 Time: 23:31:28

120

100

80 f’_-ﬁ | FCCCLASS B
[ ] BaE

i
B0 /./ | \‘—\\ FOC CLASSE AV

7 = [ — [GdR

40

20

5130 5160, 5180, 52010, 5220, 5240, 5260, 52810, 5300, 5330
Frequency {KMHz)

Limit  Over Read Cableéntenna Preamp &/Pos T/Pos

Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase

HMHZ dBuvm dBuym di dBu dB dB/m di ch deg
1 S5143.92 &0.57 74,00 -13.43 53,67 G6.21 33.74 33.05 109 GF Peak HORIZOMTAL
2 5150.00 45,05 54,00 -5.95 41.15 6,21 33.74 33.05 109 68 Average HORIZOHTAL
3 5237.53 91.30 54.18 6,30 33.87 33.05 100 GF Average HORIZOHTAL
4 5239.55 101.05 93.93 6,30 33.8B7 33.05 109 GEF Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5230 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 26°C Humidity 57%

IEEE 802.11ac MCSO/Nss1 VHT40 CH 151, 159
Test Engineer Roki Liu Configurations

/ Chain 9

Channel 151
13pLevel (dBuVim) Date: 20150004 Time: 19:33:14
120
3

100} 3

G0 FF,J/
40
200
5655 5680, 5700, 5720, 5740, 5760, 5780, 5800, 5820, 5840, 5855
Frequency (MHz)
Limlt Ower Read cCableAnteénna Preamp T/Pos AfPos
Freg Level Line Limit Lewel Lotz Factor Factor Remark Pol/Phaze
MHz dBu¥/m dBu¥/m dB  dBa¥ dB  dBim dB deg [=
| ST15.00 AR.00 68.20 0011 63.59 4.49 345} 34.5) 158 107 Peak VERTICAL
2 572420 .41 78.20 -3.79 6985 4.50 34.57 34.51 158 107 Peak VERTICAL
3 5749.40 104,79 100,19 4.50 24,62 34.52 158 107 Peak VERTICAL
4 STh6 .60 04 @2 89.96 4.51 465 2453 158 107 Average VERTICAL

ltem 3, 4 are the fundamental frequency at 5755 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 159
1:“:lua".ml {dBuvim) Date: 2015-09-04 Time: 19:48:48
120
3
100} L4
a0f : =
I | ] | [ \\ L_alm..“_w
BdB
&0 i - H,KH '
40
20
5695 5?2'3,. 5740, 5750, 5780, 5800, 5820, 5840, 5860, 5880, 5885
Frequency (MHz)
Limit Ower Read CableAntenna Preimp T/Pos ASFos
Freq Lewvel Line Limit Lewel Lot Factor Factor Remark Pol/Phaze
WHz dBu¥/m dBu¥/m dB  dBa¥ dB  dBim dB deg (=4
I ST13.00 66.53 68.20 -1.67 62.03 4.40 3451 3451 ] 115 Peak VERTICAL
2 ST25.00 A9.90 78.20 -8.30 65.34  4.50 34.57 34.51 | 115 Peak VERTICAL
3 STE2.60 100,83 105,16 4.52 24,73 34.5% | 115 Peak VERTICAL
4 7420 9938 G448 451 34.7F 34052 | 115 Average VERTICAL
5 S851.80 73.55 78,20 -2.65 T0.62  4.54 34,93 1454 | 115 Peak VERTICAL
& S865.40 AR.O0 AB.2Z0  -0.20 E3.00  4.55 34.990 34,54 1 115 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5795 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT80 CH 42, 155/
Test Engineer Roki Liu Configurations
Chain 9
Channel 42
130 Lewe] {dBUVim) Diate: 2015-09-03 Time: 01:45:46
120
100 4
80 {’AW -_\ FCC CLASS_-“B_
1 B
B
60 7 FCC CLASSE AV
40
20
%1980 5000, 5100. 5200. 5300. 5400. 5460

Frequency (MHz)

Limit Over Read Cableantenna Preamp A/Pos  T/Pos

Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv'/m deé  dBuv dé  dB/m dé cim deg
1 5146.38 o64.45 T4.00 -9.55 57.55 G.21 33.74 33.05 1ow 21 Peak WERTICAL
2 5150.@3 53,81 54.00 -0.19 46,91 G6.21 33.74 33.05 1o 21 Average WERTICAL
3 5233.88 §85.03 F0. a1 G.39 33.87 33.08 1o 21 Lverage WERTICAL
4 5237.59 98.20 9. 08 6.30 33,87 33.05 Lo 21 Peak WERTICAL
B 5352.80 49.39 L4.80 -4.61 41.92 G.47 34,06 33,06 1oa 21 fverage WERTICAL
B 5358.68 61.9 74.00 -12.06 54.47 B.47 34.06 33.06 1oa 21 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 155

43pLevel (dBuVim)

Date: 2015-09-04 Time: 20:04:31

120
4
100f }
3
0 NEIAaan
| l 15007 BYAK-IM
& LiLH E
60 1 \\‘
LIS
20
5525 5600, 5700, 5800, 5900, G025
Frequency (MHz)
Limit  Ower Eead CableAnteénna Preamp T/Pos  AFos

Freq Lewvel Line Limit Lewel Loz Factor Factor Remark Pol/Phaze

MHz dBu¥/m dBu¥/m dB  dBa¥ dB  dBim dB deg (=M
I STL5.00 6B.08 68.20 -0.1% 63.58 4.40 3451 3451 14 100 Peak VERTICAL
2 ST25.00 77.05 78.20 -1.15 72.49 4,50 34.57 M4.51 18 100 Peak VERTICAL
3 5753.00 BR.10 B3.43  4.51 34,68 34.52 18 100 Average VERTICAL
4 5T63.00 100142 B&.TE 451 3468 3453 15 100 Peak VERTICAL
5 S852.00 59,73 78.20 -18.47 S54.80  4.54 34,93 14,54 1& 100 Peak VERTICAL
6 SER4.00 59.BZ AB.20 -B.3%F S54.78 4.55 3504 34,55 1% 100 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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Report No.: FR690419AB

4.8. Frequency Stability Measurement
4.8.1. Limit

In-band emission is maintained within the band of operation under all conditions of normal operation as
specified in the user's manual.

The transmitter center frequency tolerance shall be = 20 ppm maximum for the 5 GHz band (IEEE
802.11n specification).

4.8.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Specirum Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

4.8.3. Test Procedures

The transmitter output (antenna port) was connected to the spectrum analyzer.

EUT have transmitted absence of modulation signal and fixed channelize.

Set the spectrum analyzer span to view the entire absence of modulation emissions bandwidth.
Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold settings.

o > 0w b P

fc is declaring of channel frequency. Then the frequency error formula is (fc-f)/fc x 10° ppm and

the limit is less than +20ppm (IEEE 802.11nspecification).

6. Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn the
EUT on and measure the operating frequency after 2, 5, and 10 minutes.

7. The test exireme voltage is to change the primary supply voltage from 85 to 115 percent of the

nominal value

8. Extreme temperature is 0°C~40°C.

4.8.4. Test Setup Layout

i

Spectrum Analyzer
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4.8.5. Test Deviation

There is no deviation with the original standard.

4.8.6. EUT Operation during Test

The EUT was programmed to be in continuously un-modulation transmitting mode.

4.8.7. Test Result of Frequency Stability

Temperature

25°C

Humidity

45%

Test Engineer

Mars Lin

Test Date

Sep. 04, 2015 ~ Dec. 22, 2015

For Radio 2

Mode: 20 MHz / Chain 6
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5200 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5199.9946 5199.9935 5199.9920 5199.9900
110.00 5199.9934 5199.9921 5199.9905 5199.9886
93.50 5199.9920 5199.9911 5199.9897 5199.9879
Max. Deviation (MHz) 0.0080 0.0089 0.0103 0.0121
Max. Deviation (ppm) 1.53 1.71 1.97 2.32
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5200 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5199.9959 5199.9945 5199.9926 5199.9904
10 5199.9946 5199.9933 5199.9918 5199.9900
20 5199.9934 5199.9921] 5199.9905 5199.9886
30 5199.9920 5199.9909 5199.9895 5199.9879
40 5199.9905 5199.9892 5199.9876 5199.9857
Max. Deviation (MHz) 0.0112 0.0124 0.0139 0.0162
Max. Deviation (ppm) 2.15 2.38 2.67 3.11
Result Complies
Report Format Version: Rev. 01 Page No. - 548 of 563
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5785 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5784.9951 5784.9940 5784.9925 5784.9905
110.00 5784.9939 5784.9926 5784.9910 5784.9891
93.50 5784.9925 5784.9916 5784.9902 5784.9884
Max. Deviation (MHz) 0.0075 0.0084 0.0098 0.0116
Max. Deviation (ppm) 1.29 1.45 1.69 2.00
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5785 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5784.9964 5784.9950 5784.9931 5784.9909
10 5784.9951 5784.9938 5784.9923 5784.9905
20 5784.9939 5784.9926 5784.9910 5784.9891
30 5784.9925 5784.9914 5784.9900 5784.9884
40 5784.9910 5784.9897 5784.9881 5784.9862
Max. Deviation (MHz) 0.0107 0.0119 0.0134 0.0157
Max. Deviation (ppm) 1.85 2.05 2.31 2.71
Result Complies
Report Format Version: Rev. 01 Page No.  : 549 of 563
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Mode: 40 MHz / Chain 6

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5190 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5189.9964 5189.9953 5189.9938 5189.9918
110.00 5189.9952 5189.9939 5189.9923 5189.9904
93.50 5189.9938 5189.9929 5189.9915 5189.9897
Max. Deviation (MHz) 0.0062 0.0071 0.0085 0.0103
Max. Deviation (ppm) 1.19 1.36 1.63 1.98
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5190 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5189.9977 5189.9963 5189.9944 5189.9922
10 5189.9964 5189.9951 5189.9936 5189.9918
20 5189.9952 5189.9939 5189.9923 5189.9904
30 5189.9938 5189.9927 5189.9913 5189.9897
40 5189.9923 5189.9910 5189.9894 5189.9875
Max. Deviation (MHz) 0.0094 0.0106 0.0121 0.0144
Max. Deviation (ppm) 1.81 2.04 2.33 2.77
Result Complies
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Voltage vs. Frequency Stability

FCC ID: UDX-60041010

Voltage Measurement Frequency (MHz)
5755 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5754.9951 5754.9940 5754.9925 5754.9905
110.00 5754.9939 5754.9926 5754.9910 5754.9891
93.50 5754.9925 5754.9916 5754.9902 5754.9884
Max. Deviation (MHz) 0.0075 0.0084 0.0098 0.0116
Max. Deviation (ppm) 1.30 1.46 1.70 2.01
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5755 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5754.9964 5754.9950 5754.9931 5754.9909
10 5754.9951 5754.9938 5754.9923 5754.9905
20 5754.9939 5754.9926 5754.9910 5754.9891
30 5754.9925 5754.9914 5754.9900 5754.9884
40 5754.9910 5754.9897 5754.9881 5754.9862
Max. Deviation (MHz) 0.0107 0.0119 0.0134 0.0157
Max. Deviation (ppm) 1.86 2.06 2.32 2,72
Result Complies
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Issued Date : Jan. 15, 2016




Report No.: FR690419AB

Mode: 80 MHz / Chain 6

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5210 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5209.9956 5209.9945 5209.9930 5209.9910
110.00 5209.9944 5209.9931 5209.9915 5209.9896
93.50 5209.9930 5209.9921 5209.9907 5209.9889
Max. Deviation (MHz) 0.0070 0.0079 0.0093 0.0111
Max. Deviation (ppm) 1.35 1.52 1.79 2.14
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5210 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5209.9969 5209.9955 5209.9936 5209.9914
10 5209.9956 5209.9943 5209.9928 5209.9910
20 5209.9944 5209.9931 5209.9915 5209.9896
30 5209.9930 5209.9919 5209.9905 5209.9889
40 5209.9915 5209.9902 5209.9886 5209.9867
Max. Deviation (MHz) 0.0102 0.0114 0.0129 0.0152
Max. Deviation (ppm) 1.97 2.20 2.48 2.93
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5775 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5774.9948 5774.9937 5774.9922 5774.9902
110.00 5774.9936 5774.9923 5774.9907 5774.9888
93.50 5774.9922 5774.9913 5774.9899 5774.9881
Max. Deviation (MHz) 0.0078 0.0087 0.0101 0.0119
Max. Deviation (ppm) 1.35 1.50 1.75 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5775 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5774.9961 5774.9947 5774.9928 5774.9906
10 5774.9948 5774.9935 5774.9920 5774.9902
20 5774.9936 5774.9923 5774.9907 5774.9888
30 5774.9922 5774.9911 5774.9897 5774.9881
40 5774.9907 5774.9894 5774.9878 5774.9859
Max. Deviation (MHz) 0.0110 0.0122 0.0137 0.0160
Max. Deviation (ppm) 1.90 2.11 2.37 2.77
Result Complies
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For Radio 3
Mode: 20 MHz / Chain 9
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5200 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5200.0055 5200.0054 5200.0043 5200.0031
110.00 5200.0048 5200.0040 5200.0031 5200.0021
93.50 5200.0044 5200.0039 5200.0033 5200.0026
Max. Deviation (MHz) 0.0055 0.0054 0.0043 0.0031
Max. Deviation (ppm) 1.06 1.04 0.83 0.60
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
i 5200 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5200.0055 5200.0042 5200.0026 5200.0007
10 5200.0051 5200.0038 5200.0022 5200.0003
20 5200.0048 5200.0044 5200.0036 5200.0024
30 5200.0046 5200.0033 5200.0017 5199.9998
40 5200.0043 5200.0030 5200.0014 5199.9995
Max. Deviation (MHz) 0.0055 0.0044 0.0036 0.0024
Max. Deviation (ppm) 1.06 0.85 0.69 0.46
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5785 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5785.0049 5785.0048 5785.0037 5785.0025
110.00 5785.0042 5785.0034 5785.0025 5785.0015
93.50 5785.0038 5785.0033 5785.0027 5785.0020
Max. Deviation (MHz) 0.0049 0.0048 0.0037 0.0025
Max. Deviation (ppm) 0.85 0.83 0.64 0.43
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5785 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5785.0049 5785.0036 5785.0020 5785.0001
10 5785.0045 5785.0032 5785.0016 5784.9997
20 5785.0042 5785.0038 5785.0030 5785.0018
30 5785.0040 5785.0027 5785.0011 5784.9992
40 5785.0037 5785.0024 5785.0008 5784.9989
Max. Deviation (MHz) 0.0049 0.0038 0.0030 0.0018
Max. Deviation (ppm) 0.85 0.66 0.52 0.31
Result Complies
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Mode: 40 MHz / Chain 9
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5190 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5190.0099 5190.0098 5190.0087 5190.0075
110.00 5190.0092 5190.0084 5190.0075 5190.0065
93.50 5190.0088 5190.0083 5190.0077 5190.0070
Max. Deviation (MHz) 0.0099 0.0098 0.0087 0.0075
Max. Deviation (ppm) 1.91 1.89 1.68 1.45
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5190 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5190.0101 5190.0088 5190.0072 5190.0053
10 5190.0096 5190.0083 5190.0067 5190.0048
20 5190.0092 5190.0088 5190.0080 5190.0068
30 5190.0089 5190.0076 5190.0060 5190.0041
40 5190.0085 5190.0072 5190.0056 5190.0037
Max. Deviation (MHz) 0.0101 0.0088 0.0080 0.0068
Max. Deviation (ppm) 1.95 1.70 1.54 1.31
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5755 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5755.0061 5755.0060 5755.0049 5755.0037
110.00 5755.0054 5755.0046 5755.0037 5755.0027
93.50 5755.0050 5755.0045 5755.0039 5755.0032
Max. Deviation (MHz) 0.0061 0.0060 0.0049 0.0037
Max. Deviation (ppm) 1.06 1.04 0.85 0.64
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5755 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5755.0061 5755.0048 5755.0032 5755.0013
10 5755.0057 5755.0044 5755.0028 5755.0009
20 5755.0054 5755.0050 5755.0042 5755.0030
30 5755.0052 5755.0039 5755.0023 5755.0004
40 5755.0049 5755.0036 5755.0020 5755.0001
Max. Deviation (MHz) 0.0061 0.0050 0.0042 0.0030
Max. Deviation (ppm) 1.06 0.87 0.73 0.52
Result Complies
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Mode: 80 MHz / Chain 9
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5210 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5210.0061 5210.0060 5210.0049 5210.0037
110.00 5210.0054 5210.0046 5210.0037 5210.0027
93.50 5210.0050 5210.0045 5210.0039 5210.0032
Max. Deviation (MHz) 0.0061 0.0060 0.0049 0.0037
Max. Deviation (ppm) 1.17 1.15 0.94 0.71
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5210 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5210.0061 5210.0048 5210.0032 5210.0013
10 5210.0057 5210.0044 5210.0028 5210.0009
20 5210.0054 5210.0050 5210.0042 5210.0030
30 5210.0052 5210.0039 5210.0023 5210.0004
40 5210.0049 5210.0036 5210.0020 5210.0001
Max. Deviation (MHz) 0.0061 0.0050 0.0042 0.0030
Max. Deviation (ppm) 1.17 0.96 0.81 0.58
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5775 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5775.0069 5775.0068 5775.0057 5775.0045
110.00 5775.0062 5775.0054 5775.0045 5775.0035
93.50 5775.0058 5775.0053 5775.0047 5775.0040
Max. Deviation (MHz) 0.0069 0.0068 0.0057 0.0045
Max. Deviation (ppm) 1.19 1.18 0.99 0.78
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5775 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5775.0059 5775.0046 5775.0030 5775.0011
10 5775.0055 5775.0042 5775.0026 5775.0007
20 5775.0052 5775.0048 5775.0040 5775.0028
30 5775.0050 5775.0037 5775.0021 5775.0002
40 5775.0047 5775.0034 5775.0018 5774.9999
Max. Deviation (MHz) 0.0059 0.0048 0.0040 0.0028
Max. Deviation (ppm) 1.02 0.83 0.69 0.48
Result Complies
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4.9. Antenna Requirements

4.9.1. Limit

Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with any
jacket for installing an antenna with extension cable. An intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the device. The use
of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this Section. The manufacturer
may design the unit so that the user can replace a broken antenna, but the use of a standard antenna
jack or electrical connector is prohibited. Further, this requirement does not apply to intentional radiators

that must be professionally installed.

4.9.2. Antenna Connector Construction

Please refer to section 3.3 in this test report; antenna connector complied with the requirements.
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Instrument Manufacturer | Model No. Serial No. | Characteristics Cc:')b(;?ehon Remark
. Conduction
EMI Test Receiver R&S ESCS 30 100355 9kHz ~ 2.75GHz Apr. 22, 2015 (CO01-CB)
Conduction
LISN EC.C. FCC-LISN-50-16-2 04083 150kHz ~ 100MHz | Dec. 02, 2014 (CO01-CB)
Conduction
LISN Schwarzbeck NSLK 8127 8127647 9kHz ~ 30MHz Dec. 02, 2014 (CO01-CB)
Conduction
COND Cable Woken Cable 01 150kHz ~ 30MHz Dec. 03, 2014 (CO01-CB)
. Conduction
Software Audix E3 6.120210n - N.C.R. (CO01-CB)
Radiation
BILOG ANTENNA Schaffner CBL6112D 37880 20MHz ~ 2GHz Sep. 03, 2015 (03CHO1-CB)
Radiation
Loop Antenna Teseq HLA 6120 24155 9kHz - 30 MHz Mar. 12, 2015* (03CHO1-CB)
Radiation
Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz Oct. 28, 2014 (03CHO1-CB)
Radiation
Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz Oct. 22, 2015 (03CHO1-CB)
H Ant Sch beck BBHA 9170 BBHA9170252 15GH 40GH Jul. 21, 2015 Radiation
orn Antenna chwarzbec| Z ~ z ul. 21, (03CHO1-CB)
i . Radiation
Pre-Amplifier Agilent 8447D 2944A10991 0.1MHz ~ 1.3GHz Feb. 24, 2015 (03CHO1-CB)
L . Radiation
Pre-Amplifier Agilent 8449B 3008A02310 1GHz ~ 26.5GHz Jan. 12, 2015 (03CHO1-CB)
L Radiation
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz Feb.10, 2015 (03CHO1-CB)
Radiation
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz Nov. 06, 2014 (03CHO1-CB)
Radiation
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz Oct. 27, 2015 (03CHO1-CB)
. . Radiation
EMI Receiver Agilent N9038A MY52260123 9kHz ~ 8.4GHz Jan. 21, 2015 (03CHO1-CB)
Radiation
RF Cable-low Woken Low Cable-1 N/A 30MHz ~ 1 GHz | Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1GHz ~ 18 GHz Nov. 15, 2014 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 15, 2014 (03CHO1-CB)
. ] Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-1 N/A 1 GHz ~ 40 GHz Nov. 15, 2014 (03CHO1-CB)
. ] Radiation
RF Cable-high Woken High Cable-40G-1 N/A 18GHz ~ 40 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-2 N/A 1 GHz ~ 40 GHz Nov. 15, 2014 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-2 N/A 18GHz ~ 40 GHz Nov. 02, 2015 (03CHO1-CB)
Spectrum analyzer R&S FSP40 100979 9kHz~40GHz Dec. 12, 2014 C&):gﬁg;d
Conducted
Spectrum Analyzer R&S FSP40 100142 9KHz~40GHz | Oct. 13,2015 onaucte
(THO1-CB)
Conducted
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 12, 2014
(THO1-CB)
Conducted
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 09, 2015
(THO1-CB)
Temp. and Humidit Conducted
emp. and RUMIAIY | 101, Billion TTH-D3SP TBN-931011 | -30~100 degree | Jun. 02, 2015 oncer
Chamber (THO1-CB)
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Instrument Manufacturer | Model No. Serial No. | Characteristics quli)tzrseﬁon Remark
RF Cable-high Woken RG402 High Cable-7 | 1GHz—-26.5GHz | Nov.15, 2014 C&’I_Tgﬁgg)d
RF Cable-high Woken RG402 High Cable-7 | 1 GHz-26.5GHz | Nov. 02, 2015 C&’I_’I‘glu_‘g;d
RF Cable-high Woken RG402 High Cable-8 | 1 GHz-26.5GHz | Nov. 15,2014 C(?.?Sﬁg;d
RF Cable-high Woken RGA402 High Cable-8 | 1 GHz-26.5GHz | Nov. 02, 2015 C(?I_'I‘a“g;d
RF Cable-high Woken RG402 High Cable-9 | 1 GHz-26.5GHz | Nov. 15,2014 C(m?]‘{g;d
RF Cable-high Woken RG402 High Cable-9 | 1 GHz-26.5GHz | Nov. 02, 2015 C&’I_'I‘g]“_g‘;)d
RF Cable-high Woken RG402 High Cable-10 | 1 GHz-26.5GHz | Nov. 15, 2014 C&’I_’I‘g]“_‘g;d
RF Cable-high Woken RG402 High Cable-10 | 1 GHz-26.5GHz | Nov. 02, 2015 C(;_'I‘glu_cct‘;)d
RF Cable-high Woken RG402 High Cable-6 | 1 GHz-26.5GHz | Nov. 15, 2014 C&’I_'I‘g;‘_cct;d
RF Cable-high Woken RG402 High Cable-6 | 1 GHz-26.5GHz | Nov. 02, 2015 C(?.?Sﬁg;d
Power Sensor Agilent U2021XA MYS3410001 | 50MMz~18GHz | Nov.03,2014 | CHiEMess
Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz | Nov. 02, 2015 Ctﬁ_’l‘é’lu_‘g;d
Note: Calibration Interval of instruments listed above is one year.
“*” Calibration Interval of instruments listed above is two years.
N.C.R means Non-Calibration required.
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6. MEASUREMENT UNCERTAINTY

Test ltems Uncertainty Remark

Conducted Emission (150kHz ~ 30MHz) 3.2dB Confidence levels of 95%

Radiated Emission (30MHz ~ 1,000MHz) 3.6 dB Confidence levels of 95%

Radiated Emission (1GHz ~ 18GHz) 3.7 dB Confidence levels of 95%

Radiated Emission (18GHz ~ 40GH?z) 3.5dB Confidence levels of 95%

Conducted Emission 1.7 dB Confidence levels of 95%
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